(There are different degrees of damage from organ to another depending on the response of the organ itself).

Principles in management of poisoned patient:
General consideration:

1. Gastric lavage (to decrease the absorption of toxicant).

2. Increase elimination from the body.

3. Give specific anti-dote (to counteract the effect of toxic agent).

Care of the patient is the first priority (treat the patient not the poison)

What if the patient showed signs of poisoning?

In this case we must stabilize vital signs according to the following chart:
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Toxicity rating system:
	TOXICITY
	LETHAT DOSE/P.O

	Super toxic
	< 5 mg/kg

	Extremely toxic
	5-50 mg/kg

	Very toxic
	50-500 mg/kg

	Moderate toxic
	0.5-5 g/kg

	Slightly toxic
	5-15 g/kg

	Practically non-toxic
	> 15 g/kg


Clinical evaluation of poisoned patient:
1- History of poisoning: for patient's management; we have to take the history directly from the patient or his relatives if the patient is unconscious, not responsive or confused.

>>> History may include the following <<<

a. Identification of poison.

b. Amount of poison.

c. Time of ingestion.

d. Length of contact.

e. Psychological profile.

2- ABC's concept of general management:
→ Airway (no blockage).

→ Breathing.

→ Circulation intact.

3- Clinical assessment: some poisons produce clinical characteristics that suggest a particular drug.


E.g. Cholinesterase inhibitor 

      Organophosphorous insecticide  


E.g. Anti-cholinergic and TCA 

► Clinical assessment begins with vital signs, which are:

Blood pressure, respiration, body temperature, neurological effects (CNS),

Heart rate and level of consciousness.

Methods used to reduce or prevent absorption of toxicant:
(Gastrointestinal decontamination)

(A) Dilution:

"Nothing should be administered orally to an unconscious patient or if gag reflex is absent"

Why we use dilution?

· To help cause vomiting (as if we add bulk).

· To reduce irritation of G.I. induced by poison.

(?) In case of ingestion of solid dosage form, dilution is not recommended; why?

► Because dilution will promote the dissolution process of the medication which will lead to a faster absorption.

(B) Emesis:

1- IPECAC

2- Soap solution

3- Mechanical stimulation (tongue presser)

(See also Table P.47)

Emesis is contraindicated in the following conditions:
1- If the patient is under 6 months and the process is in the house (in hospital may use IPECAC-induced emesis).

2- Unconsciousness (danger of aspiration).

3- CNS problems or seizures.

Convulsions and coma (forced
Administer oxygen if needed.


Use naloxone for narcotic poisoning.





{A} quickly determine:





Respiratory function: to make sure that there is no blockage.





Cardiovascular function: check blood pressure, heart rate and stabilize them, use electrical shock if needed.





CNS function: control convulsions, treat mental depression if present.





Other organs function.





{B} determination and identification of poison (degree of toxicity):





Toxic material: proceed with management of poisoned patient above.





Practically non-toxic material: give demulcent if needed and observe for delayed effects.





Cholinergic response.


Increase hyperactivity of G.I.


Salivation.


Myosis.








Mydriasis.


Cardiac arrhythmia.


Loss of consciousness.


Absence of bowel sounds.








Onset of IPECAC = 30-60 min.


Three emesis.


Emesis occurs within 1-2 hours.


Followed by 100-120 ml of water





Adverse effects of IPECAC:


Diarrhea


Drowsiness


Prolonged emesis


(More than 2 hours)








